




EXPLANATION

1. This catalogue is mam used for user' spicking up and buying the parts of the model Xinxing Y385T diesel

engine and understanding partial structure and assembly relation.

2. In order to meet user' s different requirements, the assortments of Y385T diesel engine made by our factory will

comtinuously increase, and the structure will also be improved partially. So the contents of the catalogue maybe

somewhat not accordance with the engine you have owned, which will be improved in second edition. Pardon before

improving will not notify again.

3. In compilation of the catalogue, due to limited time and level, some mistakes can hardly be avoided, please

oblige us with your valuable comments.



EJ ~

CONTENTS

1. tll1*,trJ,Jft (Y385T-1) Engine Body Assy·················································· .

2. JEB1iE$8~,trJ,)jjt (Y385T-6) Timing Gear Case Assy 6

3. l=(iliI~LtrJ,)J~ (Y385T-28) Cylinder Head Assy 10

4. $~:iiffJtrJ,)jjt (Y385T-6) Piston-Connecling Rod Assy 15

5. IitItfaf1S$8JtrJ,)jjt (Y385T-l) Crankshaft-Dywheel Assy······ 17

6. ~$8~JtrJ,M(Y380) Camshaft Ass)' 19

7. :itt1=(~,trJ,)jjt (Y385T-l) Intake Pipe Assy 21

8. t-I~I=(~ ,trJ,)jjt (Y385T-6) Exhaust Pipe Assy················································································· 23

9. Mffl*~LtrJ,)jjt (Y385T-10) Lubricating System Assy········· 25

10. #~t\Yffi*~,trJ,M (Y385T-1O) Fuel System Assy 28

11. {~tp *~,trJ,)Jjt (Y385T-6) Coooling System Assy 30

12. EE!,1=(*~,trJ,M (Y385T-1) Electric System Assy······· .. ···························· .. ······ 33



1. *Jl 1* ltJ fiX (Y385T -1) Engine Body Assy (Y385T -1 )

- 1 -



1 . fJl'f* 1~.1iX: (Y385T - 1 ) Engine Body Assy (Y385T-l)

~~ ~
Cl

~
..§!.

1I11 j.t-c;;- .m.
~ ~ Name of Parts

Ser No Parts No Qty Remarks

Y485-01005 ffiI~~~ Cylinder head bolt 8

2 GB!f5783-2000 ~~ M8x22 Bolt M8x22 20

3 Y385T_,-01004 '=\.ffiI~rlJ:J:1 Cylinder head gasket

4 Y385T_1-01003 '=\.ffiI~ Cylinder sleeve 3

5 GB!f5783-2000 t~~ M8x25 Bolt M8x25 6

6 GB848-85 rlJ:1II 8-140HV Washer 8-140HV 49

7 Y380-0 1013 {91~~ (n) Side cover ( n )

8 Y380-01014 {I;!~~ ( n )rlJ:J:1 Side cover ( 1I ) gaskel

9 Y380Q-37-01012a {91IJ~ ( I ) Side cover ( I )

10 Y480G-01023 {91~~ ( I ) rlJ:J:1 Side cover ( I )gasket 1

11 Y385T_,-Ollll VH* Engine body 1

12 Y385T_IO-OlOO9 ~~%mJ:1 Flywheel housing gaskel

13 Y480G-OI102 ~{.v:~ Localing sleeve 2

14 Y480G-0 1103 f!~%~Jt Bowl-shaped plug piece 3

15 Y480Q_3-01600 ymR~~~1~{4= DipSlick sleeve weldment 1

16 Y380Q-47-014OO fflymRfflWf: Oil level dipstick

17 Y385T_1-01015 3::tAA1:PL Main bearing halfshell(upper) 4

18 Y385T_1-OI016 3::tAArli Main bearing halfshell(lower) 4

19 Y485-01007 liE tAA 11:.1ilUt(1:) Upper lhrust piece of crankshaft 2

-2-



~~ 00 1::1
~

E3

~il ).t""'5" m
.ß ~ Name of Parts

Ser No Parts No Qty Remarks

20 '1'485-01008 1ttl!fIB..LI:tlJt CF) Lower thrust piece of crankshaft 2

21 '1'485-01113 J5±~7tc~ Rear main bearing cap

22 '1'485-01114 ±~iE7tc~~~m~ Main bearing boit washer 8

23 '1'485-01115 ±~7tc~t'-~ Main bearing cap bolt 8

24 GIVrI19.1-2000 ~ B10x20 Pim BI0x20 2

25 '1'380-01021 mjmffj]1~~~~~ Connecting pipe for oil pressure sensor

26 'I'480G-01500 ffj]*ffl1~~~mWt Sensor for oil gauge

27 Y385T_1-01303 ti.bJ<3f.* Water drain cock

28 'I'480G-0 1101 ~.Jt Plug piece

29 '1'485-01109 ~%~Jt (050) Bowl-shaped plug piece 2

30 'I'480G-0 11 06a I;~~ (II) Stopper ( 11 ) 3

31 Y480G-OI107a :\,f~ Jam

32 Y480G-01004 mjm~m~mJt Oil filter gasket 2

33 GIVf5782-2000 ~:ti M8x75 Boll M8x75

34 eIVf5783-2000 t'-:ti M10x35 Bolt MI0x35 12

35 GB848-85 m~ 10-140HV Washer 1O-140HV 12

36 Y480G-OI017 x7tcJjtjJ Stand bar 2

37 GIVf5783-2000 ~~ M8x20 Bolt M8x20 29

38 '1'485-01112 ±~iE7tc~ Main hearing cap 3

-3-



~~ IE I::J
~)[

EI

~11 j3:? m
~JF Name of Parts

Ser No Parts No . Qty Remarks

39 Y480G-OII05b I;~*( I ) Stoper (I) 2

40 GB!I'119.1 - 2000 fl1J B8x20 Pin B8x20

41 GßIl'5782-2000 t~tl M8x55 Bolt M8x55 4

42 GB!I'5782-2000 ~:fi M8x65 Bolt M8x65 7

43 Y480G-0 11 09 m~~J:t Bowl-shaped piug piece 2

44 Y480G_2-O 1024 rYffi~B1Ht~ Front camshafL bush

45 Y380Q_37-01025 8tffi~~H~ Middle camshafL bush .1

46 Y480G_2-OI026 8 tffi~Ji:Ht~ Real' camshaft hush

47 Y480G-Ol104 fJ7[~~h Bowl-shaped plug piece 3

48 Y380T-01706 Yl13 J€f7EJJ!Himh Oil SUlllp mutherboard gasket

49 Y380T-01705 Y1Er~:XJ€ffi Oil SUlllp mutherboard

50 GB62-88 **~t~-a M6 Butlerfly nut M6

51 GB848-85 mlll 6-140HV Wash 6-1140HV

52 Y480G-01201 nif '1&:lm1IiE Respirator cover

53 Y480G-01203 7m /XX] Filter gauze

54 Y480G-0 1202 nif P.&:lm lWjfi Respirator partition

55 Y380Q_37-0 121 0 pif '1& :lm~!j!tlH~: Respirator weldment

56 Y480G-01011 pif Pik:lm f1}h Respirator gasket

57 Y385T_1-01703 ji!l.1IEt~~ Oil drain plug

-4-



ff;-s- IE 1::1
~ .m ~11 jj:"S"

~ Name of Parts
Ser No Parts No Qty Remarks

58 JB982-77 m~ 14 Washer 14

59 Y380T-OIOI8 Ytl3J~'iGmJt Oil sump gasket

60 Y385T_,-01701 YItlJij;'iG Oi] sump

61 Y385T_1-OIOI G ~rt;;'t: Flywheel housing

62 GB67-85 i~n M6x12 Screw M6x12 2

63 GB97.1-85 mIil 6-140HV Wa her 6-140HV 2

64 Y480G-01019 1lR~ Cover plate

65 GB!f5783-2000 ~~ M8x35 Bolt M8x35 2

66 HG4-692-67 1j'y,g:tA~JRYiEtt Cased rubber oil seal

PG80x IOOx 12 PG80x 1OOx 12

67 Y385L1-01028 ~JR~ Latex stuff

68 Y385T_1-01027 fJL~t~#( Oil filterassy cushion

69 Y385L1-01001 mJ:\" Ga ket

70 Y385L1-01029 ~~EE!.mmJ:t Starting motor gasket

- 5 -



2. iE a1iB ~t I~" p.x: (Y385T - 6 ) Timing Gear Case Assy (Y385T - 1 )

28

-6-



2 .JE a-t iB ~t I~' pX; (Y385T - 1 ) Timing Gear Case Assy ( Y385T -1 )

~~ IE t::I
~

13

1I11 j±"7
~

.m
~ Name of Parts

Ser No Parts No Qty Remarks

9~fi M12x30 ~~ M12x30 Bolt M12x30

2 Y480G-020] 2 Ö ~~iEMiN~ffi,fj Camshaft timing gear holddown 1

3 Y480G-020 11 ö~~JEatiN~ Camshaft timing gear

4 Y480G-02010 I!:J !ffi~IItft:,fj Cam haft thrust plate

5 Y480G-02002 PYtYrtl Jjttt~ Jt Fuel injection pump gasker

6 GBlf6170-2000 .-ßJ: M8 Nut M8 3

7 GBlf5783-2000 ~fi M8x20 Bolt M8x20 7

8 GB848-85 mlll 8-140HV Washer 8-140HV 16

9 Y480G-02020 I;~~ Stopper

10 Y480G-020 19 m~ Washer 1

] 1 Y480G-020 15 tlirH Pointer

12 GBlflI9.1-2000 .m B8x20 Pin B8x20 2

13 GBlf5782-2000 ~~ M8x35 BolL M8x35 6

14 Y480G-020 17a JEB~'iNft;~lWJl'ii Front cover of timing gear case

15 Y480G-02016 iEI3~'&~~lWJl'iimJt Front cover ga ket o[ timing gear case

16 HG4-692-67 YEI3::M PG55x75x 12 Oil seal PG55x75x12

17 Y480GI-02013 iEBtiNrt~Jl'ii Timing gear ca e cover 1

18 Y480GI-02014 iEBtiN~t~Jl'iim)t Timing gear case cover gasket

19 Y480G-02008 'tri iNrt ffifii ldle gear holddown

-7-



~-i3- 00 1::1
~

E3

~11 i1:""'? m
~ Name of Parts

Ser No Parts No Qty Remarks

20 Y480G-02005 j EH1'tffJ*l ~'t: Timi ng idle gear

21 Y480GJ-02006 LEM't~tl:i'~H~ Timing idle gear bush

22 Y480G-02007 1EMH~:~1~2tf1JJ Timing idle gear shaft

23 GB859-87 Jf}~ 8 Wasber 8 ,

24 Y480G-02009 11 11 ~1B JE IHiJ" ~t: Clankshaft timing gear

25 Y480G-02003 umYlt* iEMJ*l~ Fuel injecton pump tining gear

26 Y480G-02004 Jtßt1rtl*lEB~'JiH2~ Fuel injecton pump timing gear seat

27 Y380L3-02001 lEB1-tN~~ Timing gear case

28 Y480G-OI001 lE 1J1ii-Ht:~mj:f Timing gear ca e gasket 3

29 GB898-88 xJ*t~UM8x20 Stud M8x20 l

30 Y480G-02018 ~1iI Wasber 2

31 GWf5782-2000 t~~M8x75 Boll M8x75 2

32 Gß97.1-85 m~ 8-140HV Washer 8-140HV

33 Y385T-6-02101 1{~)k*ßlf Liquid pump seat

34 Y385T-6-02102 mUk*f{'iJJ~m Liquid pump eonnecting shafe

35 GWr292-94 r~i~Ml11*7008C Single -row radial ball tbrust bearing

7008C

36 Y480G,-02 I03- B 1~Ft* f-~ i7]~m7t\J* Liquid pump bearing seat

37 Y480Gl -02104 1{~ffi"* f{'iJ]i*itr2 Liquid pump gaer

-8-



ff;ii5- ~ = ~j[
EJ

~11 tt?
~

!11!
~ Name of Parts

Ser No Parts No Qty Remarks

38 GBI096-79 .1jZ-~ CI0x22 Key CI0x22

39 GßlI'276-94 ~zm~it 6005 Single-row radial ball bearing 6005

40 Y380T_3-02019 ?~ffiJ~mJt(n) Liquid pump gasket( TI )

41 GB3452.1-92 o it!HtI:Et~42.5x2.65G o type airproof circle 42.5x2.65G

-9-



3 .~ ffiI~ I~' p.x: (Y385T - 28) (* iF& lli~~ )
Cylinder Head Assy ( Y385T - 28) (With Pressure - Reducing Device)

596'~
63

- 10-



3 .9:. ffir~ I~" JJX (Y385) (* I~ lli~~ )
Cylinder Head Assy (385) (With Pressure - Reducing Device)

~.!i5- ~
c

~
E3

~# 51:""5"
~ fIR

m
Name of Parts

Ser No Parts No Qty Remarks

Y485-03008 '=tn~ßiJt Valve collels 12

2 Y480G-03009 '=tn ~!ß jtJ: J* VaIve spring seal(upper) 6

3 Y480C-03007 '=tn~H4!~ VaIve spring(ouler) 6

4 Y480G-030 17 '=t n pg 54i jljf Valve spring(inner) 6

5 Y485-03018 '=t n~!ß jt-rJ* Valve spring seal(lower) 6

6 Y485-03021 ~~;ffrmit Oil seal 6

7 YND485Q-03102 '=tnJiF~ Valve slem guide 6

8 Y385T-<;-03101 '=tffiI~ Cylinder head

9 Y485-03104 t-I/:'=tnJ* Exhausl valve seal 3

10 Y485-03015a t-I/:'=tfl Exhausl valve 3

11 GWr61 70-2000 ~-ßJ: M8 ut M8 25

12 GB848-85 mlll 8-140HV Washer 8-140HV 25

13 Y480G-030 16 l1rlül.@7EmJl Thermoslal housing gasket

14 GB898-88 XSI.*~H M8x25 Stud M8x25 4

15 GB898-88 :XJ(.*~H M8x30 Stud M8x30 6

16 Y485-03006a t-Il:'=t~mJl Exhausl pipe gaskel 3

17 Y385T-<;-03002 I§}~J* I~;;E ~y~~ Rocker arlll seat fixed bolt 3

18 Y480G-OII07a ~~ Stopper 3

- J 1 -



~-i5- 00 l::]

~)[ m ~11 j1'""5"
~ Name of Parts

Ser No Parts No Qty Remarks

19 Y480G-01103 ~%~J:t(025) Bowl-shaped plug piece(025) 5

20 Y385T-6-03303a -(jz'I1:~nt3t~ Bracket

21 Y485-03105 ytiiJ ~liJjH!lJW~ Swirl-chamber splice block 3

22 GB308-89 iqX]})j( 3.0000 Steel ball 3.0000 3

23 Y480G-03300 -ru- ffi Pf~1j!:j=ialWt Front hoisting ring weldment

24 GBlf5783-2000 t':fi M8x20 Bolt M80x20 4

25 Y480G-031 07 ~~ Stopper 1

26 Y480G-01]09 ~~~Jt(044) Bowl-shaped plug piece(044)

27 Y480G-03010 n~~l3~Es:t'& Injector holddown 3..
28 Y480G-03020 x)(*t'H Stud 6

29 Y485-03013 Jl14".~~J:t lntake pipe gasket 3

30 Y480G-03012a J§'ffiPf Rear hoisting ring 1

31 Y485-03] 03a ü!4".fl!* lntake valve seat 3

32 Y485-03014b Jl14".fl Intake valve 3

33 GB894.1-86 :j=~ lf!I 16 Check ring 16 2

34 Y480G-03208 t~"H~ Rocker arm bush 6

35 Y485-03201 4".fl 1'8] ID?:iftiJ:mt,n Valve clearance adjusting screw 6

36 Y480Q_5-03203 4".flt.1fr~ Valve rocker arm 6

37 Y480Q_5-03202 . t~1f~m 3t!* Rockshaft carrier 2

- 12 -



ff;.!i5- ~
l::I

~
13

~11 51-.:::;- m
.ß fff- Name of Parts

Ser No Parts No Qty .Remarks

38 Y480G-03204 :J'*W~aJ5~!• Rockshaft spring 2

39 Y480G-032 10-2 :J'*W~J;?f* Rockshaft stopper 2

40 Y380~03210-1 m~~llJ Rockshaft

41 Y480Q_5-03207 t~.vrJ tAAFrf~J* Rockshaft real' carrier

42 GB848-85 IDII 6-140HV Washer 6-140HV

43 Y480G-03206 m.Wl;.;E1iIt~n Rockshaft locaLing screw

44 GB!I'6171-2000 t~-Ht M8xl Nut M8xl 6

45 GB!I'5782-2000 ~tt M8x60 Bolt M8x60 3

46 Y380-03005 4:.ffiI }tUfUlut Cylinder head bonnet gasket

47 Y380-03209 4:.ffiI~~ Cylinder head bommet

48 Y480G-03003a 1Jo~1J~IDJ:f Filler cap gasket

49 Y385T_1-03002 1JOlllJ 0 ~T:rlH4: Filler cap ass)'

50 Y385T.-{;-03003 ~~~-Ht Cap nut 3

51 GB898-88 XJ.3k~tt M8x55 Stud M8x55 6

52 Y380-03211 ~ffitAA Decompres ion shaft

53 GB!I'617 1-2000 t~-Ht M8xl ut M8xl 3

l
54 Y480Q_5-03217 ~ffiiJfi]~.n Decompression adj usting screw 3

55 GB984.1-86 t~1iI14 Check ring 14 2

56 Y480Q_5-03218 +-':jq~~ Cross commection

- 13 -



*.f3- 00 E::I
~

E3

~f1 j1~ m
f~ Name of Parts

Ser No Parts No Qty Remarks

57 Y480Q_s-03212 mJt Casket 2

58 Y480Q_s-03213 ~ff~~tMf& Decompression control plate

59 Y480Q_s-03216 ~ff~~!fdJ~ Decompression rodker arm bust

60 GB3452.1-82 "O"~*:HIiJ 13.2x2.65 O-ring seal 13.2x2.65

61 Y480Q_s-03215 if:tf.ls&1• Torsio spring

62 Y480Q_s-03220 ~ff:jffi'Ftmt~ftj: Decompression rocker arm weldment

63 Y480Q_s-03214 ~lHLm Limiting pin

64 Gßlf5783-2000 ~fi M8x25 Bolt M8x25 3

65 GB859-87 mll8 Washer 8 3

66 GB827-86 19pfi' 2x5 Rivet 2x5 4

67 Y385L28-03023 f~~ Name plat

- 14-



4 . j!~ ii ff ,~, /.oc (Y385T - 6 ) Piston - connecting Rod Assy (Y385T - 6 )

00

-fl~:;;:) r:-ID

(I::;::I~

~-----\

- 15 -



4 . j!~ ii *T I~J At (Y385 ) Piston - connecting Rod Assy (Y385)

~~ l*I c
~

Ei

~11 j~"'S" .m
fff- Name of Parts

Ser No Parts No Qty Remarks

Y485-0400] ~-lli4:,:Ff Top compression ring 3

2 Y485-04002 ~_. =:'§I=:f;'F 2,,1 and 3"J compression 6-, _lli \,

3 Y485-04100 iTB :Ff*ß14- Oil ring uniL 3

4 GB393. ]-86 fLJCjj 5'lJ.'t1:t~!1 28 Circlip for hole 28 6

5 Y385T.6-04005 $~ Piston 3

6 Y485-04202 iiH Connecting rod 3

7 Y480G-04003a iifHiEDL Connecting rod bearing shell 6

8 Y480G-04203a J!H~ Connecting rod cap 3

9 Y480G-04204 J!Ht~~ Connecting rod bolt 6

10 Y485-04004 $~fFl Piston pin 3

11 Y485-04201 iiHH~ Connecting rod bush 3

- 16 -



5. l:tE $~ ~ $~ I~' JJ.X (Y385T -1 ) Crankshaft - flywheel Assy ( Y385T -1 )

12

13

14

1

- 17 -



5 . atl $~ 't $~ I~' JiX: (Y38ST - 1 ) Crankshaft - flywheel Assy (Y38ST -1 )

J*~

Ser No

2

3

4

5

6

7

8

9

10

11

12

13

14

Parts No

Y480G-05007

Y480G-05006

Y385T_1-05005

Y385-05003

GB1096-79

Y480G-05004

Y480G-05102

Y385T_1-05101

Gßlf119.1-2000

Y385T_1-05009

Y385T_1-05001

GB93-87

GB97.1-85

Gßlf5783-2000

~i9JJ1\

~i9JJ1\m;j;Ji

BE tAA&:7fH'~

BEtAA
mClOx64

~~

~~-&!1

~~

fl1j B8x20

~ii

~~!PJt1

mll8

m!l8-140HV

~t1 M8x25

Name of Parts

Starting claw

Starting claw backing plate

Crankshaft belt pulley

Crankshaft

Key ClOx64

Plug

Flywheel gear ring

Flywheel

Pin B8x20

Flywheel bolt

Washer 8

Washer8-140HV

BoltM8x25

Connecting plate

- 18 -

~ .
Qty

3

1

1

1

6

6

6

6

1

Remarks



6. tJ $~ ~~ ,r;J. P.X; (Y380 )

c

5

Camshaft Assy ( Y380 )

1

- 19 -



Boll M12x30

Camshaft

Remarks

6

6

Camshaft Assy (Y380 )

~ ~

Qty
Name of Parts

Key B8x22

Tappet

Push rod

6 .~ *~ ~fb I~' p.x; (Y380 )

I!J t::I
""?

~
Parts No

GB/f5783-2000 ~;j1 M12x30

Y380-06001 6~~

GB1096-79 m~ C8x22

Y480G-06002 tJfH
Y480G-06003 tffH

2

3

4

5

ff-s-
Ser No

- 20-



7 •:ii! 9;~ ,~P.lt (Y385T-1 ) Intake Pipe Assy ( Y385T _ 1 )

1

- 21 -

2

5 6



7 .l1! 9:~ I~' JJX (Y385T - 1 ) Intake Pipe Assy ( Y385T - 1 )

f=f-'f5- I!I c::I
~

E3

~# 5.t~

~ f~
]I!

Name of Parts
Ser No Parts No Qty Remarks

Y385T_1-07000 lt!~~ ,~,JiJZ ]Illake pipe assy

2 Y385T_,-07002 t~~ Ball

3 Y385T_1-07003 t~:::k Tie-in

4 Y385T_1-07009 lt!~f~~ ]nlake tie-in

5 GBlf5783-2000 t~~ M6x20 Ball M6x20 4

6 GB93-87 ~1iI Washer 4

- 22-



8 . t1~ 9:~ ,g f.OC (Y385T - 6) Exhaust Pipe Assy ( Y385T - 6 )

- 23 -



8 . j~~ ~ :g I~' m(Y385) Exhaust Pipe Assy (Y385 )

~~ 00 c
?

~ Name of Parts
Ser No Parts No

GBlf5783-2000 t~~ MIOx50 Ball MIOx50

2 GB859-87 ffJ:1f!I 10 Washer 10

3 GB848-85 mim 10-140HV Washer IO-140L-lV

4 Y480G-08002A :j:j~t= t't M:mJt General exhaust pipe gasket~'I.!J,§ -

5 Y385T.-6-08001 :j:jl:~~ Exhaust pipe

6 Y3851'-6-08003 :j:j~~H'<* Exhaust mal

7 Y380Q_33-08002 :j:j~~,trJ,~ffJ:}f General exhaust pipe gasket

- 24 -

~
E3

.m

Qty

2

2

2

1

1

Remarks



9. jfiJ )1f * ~1t I~' Ji.X: (Y385T -10) Lubricating System Assy (Y385T -10)

6--IYl'"l--- 5

8

=+---1

~-2

~-3

lO.A---4

10

Q--7

12

- 25 -



9 . 71!] )1f * ~1E I~' m(Y385T - 1 ) Lubricating System Assy ( Y385T -1 )

f:f-'S- ~
r:::I

~
EJ

~1 53:?
45

m
~ Name of Parts

Ser No Parts No Qty Remarks

Gßlf6170-2000 t~-8: MIO nt M10

2 GB93-87 ~~ 10 Washer 10

3 GB848-85 m~ 10-140HV Washer 10-140HV

4 Y480G-091 01 fJlYm* 1~l9J itHt Oil pump drive gear

5 Y385T_IQ-09121 ;j:JL rAt * ~lB Oil pump shaft

* 6 GB 1099-79 m3x13 emicircular key 3x13

7 480G-09102 mrAI*{*H~ Oil pump body bush 1

8 Y385T_IQ-09105 mrRl*{* Oil pump body 1

9 Y380Q-9-09102 mYrtl*mJt Oil pump gasket

10 Y385LIQ-09123 P-J!f'iT Inner rotor

11 Y385LIO-091O I Ntj{T Outer rotor

12 GB119-86 mA5x19.5 Cylindrical pin A5x19.5

13 Y380Q_9-09103 ;j:JLrl~ :m1WI Oil pump cover

14 Y480G-09002 :-brAI~rt~mJt Oil oUllet pipe Hange gasket 2

15 Y380Q_9-09400a :+1 rl~ ~'f.1iWj:

16 GB848-85 mr~ 8-140HV Washer 8-140HV 6

17 GBII'5783-2000 ~~ M8x25 Bolt M8x25 2

18 Y3 80Q_9-09140A fJl rlil* nt lijJ iffWJ-:
19 GB!f5782-2000 t~,j1 M8x40 Bolt M8x40 4

,"
- 26-



Ff~ 00 c
~

Ei m j.t""5" .m
~ f* Name of Parts

Ser No Parts No Qty Remarks

20 Y480G-09200 ~!t~;t!j!if{!:j: Gauze filter weldment

21 Y480G-09003 il!trm~r4 Gauze support ID!% J0810H

22 Y385T_1-09300 mrm il!tWffl. ,g,JJX; Oil eil ter assy Model J0810H

- 27 -



10 .1.r~ ili3 *~ft Ir;;.. p.x: (Y385T - 6) Fuel System Assy ( Y385T - 6 )

2~
3

1

5 6

-9

- 28-



10.~ 1m *~ft I~' pJt (Y385T - 6) Fuel System Assy (Y385T - 6 )

ff-s- III r::J

?
~~.ß Name of Parts

Ser No Parts No

Y385T-ö-l0500 - {J( '11~§!'\ rAl~yJ1f~ ,g,}JX; Fue! filter assy

2 GB848-85 m1l8-140HV Washer 8-140HV

3 G.ßIf5783-2000 t~fi M8x25 Boll M8x25

4 Y385T-ö-l0700 ttuilJl* ~yjtyJ1f*~Yß3~mWt Lines from injecLion pump to filter

5 Y385T-ö-10600 y)g yJ1f~~Uß!Yln * Yi!rj~;mwj: Lines from filter to injecLion pump

6 YSLA480K-10200 r'i>'JffY1±l1'~'$1Lt Fue! injecLion pipe

7 31329 Uß!yrn* ,g,]JX; Injection pump assy

8 00P21-15N Uß!rrn~ ,g,]JX; Injector assy

9 Y385T-ö-104OO Im i1B~'$1Lt Fue! reLurn pipe

10 Y480G-l 000 1 I!Jnrln* t1f=* Injection pump fiUings

~ m
Qty

2

1

1

3

3

1

Remarks

- 29 -



11 . ;~ !P ~ fft ,~, Ji.X (Y385T - 6 ) Cooling System Assy ( Y385T - 6 )

12

l1J
25

- 30-

28

24

22
21

19



11.;~!P ~ ~1f. I~}. fiX (Y385T - 6 ) Cooling System Assy ( Y385T - 6 )

ff~ 00 c
~ m ~i1 j1?

-t fff- Name of Parts
Ser No Parts No Qty Remarks

GB!f5783-2000 ~;fi M6x70 Bolt M6x70 4

2 GB848-85 m111 6-140HV Washer 6-140HV 4

3 Y385T-ö-11301 l1m~~ ThermosLat cover

4 Y480G-11302 l1m:im~mJt Thermostat cover gasket 2

5 *m~illZ~(360 m!) Water LemperaLure induction 1

Plug(Model 360)

6 Y480G-11303 l1m~ SH130 Thermostat SH130 1

7 YND485ZL-11304 l1m~% Thermostat housing

8 Y480G-l1109 IJ\1I;Ef~1f Small circulating adapter 2

9 No.lA t~if:~3i 0:YW'-] W" Screw clip 0314"-1 W" 2

10 Y480G-11 00 1 ~JJ3e1g1f Rubber bent pipe 1

11 GBl153-79 rE!3;jYf 45° MIOxl Oil cup 45° M10x1 1

12 GB893.1-86 J~III 40 Check ring 40

13 GB!f276-94 ~71\ 6203 Single-row radial ball bearing 6203 2

14 Y480G-11 104 ~7f<~"i1ll Bearing spacer

15 Y385T-ö-l1103 **%{'* Water pump housing

16 Y480G-I11 07 **mJt WaLer pump gasket

17 GB1099-79 #-Imit 4x6.5x16 Semicircular key 4x6.5x16 2

18 Y480G-ll106A **tWJ Water pump shafL 1

- 31 -



~-i5- 00 = D m 1Ii1 )1""'5"
~ f~ Name of Parts

Ser No Parts 0 Qty Remarks

19 lIF-15 ~ ~1-tU:E7J<:M Ceramic graphite water seal

20 Y385T-6-11105 7J<*lJi-~ Water pump impeller

21 Y480G-I111O 4l~~~ Copper washer

22 GB923-88 ~7fH~-fry: :\110 Cap nut MlO

23 Y480G-l1108 JJ<~Jfi];l Water pump rear cover

24 Y480G-D1022 JJ<~mJl Water pump gasket

25 GBII'57.83-2000 t~:t1 M8x20 Bolt M8x20 4

26 GB859-87 m~8 Washer 8 4

27 GB848-85 m~ 8-140HV . Washer 8-140HV 5

28 Y480Q-ll 002a JX!.m Fan

29 Gß!l'6170-2000 t~iij: MIO ut MI0

30 GB859-87 mllll0 Washer 10

31 GB848-85 mil1O-140HV Washer 1O-140HV

32 Y385T-6-11102 JJ<*&:*~ Washer pump belt pulley

33 Gßlf5783-2000 ~t1 M8x30 BolL M8x30

34 Y480G-ll003 Jxl J.q~ Jt,: f& Fan holddown

- 32 -



12. ft!~ ~ ~"5t I~".EX: (Y385T - 1) Electric System Assy (Y385T -1 )

8

5

6
7

- 33 -



12. It!~* ~3t I~" PX: (Y385T -1 ) Electric System Assy (Y385T -1 )

~~ 00 c
~ m IM j1"'5"

~I fff- Name of Parts
I Ser No Parts No Qty Remarks
I

1 Y480G-12200b tt!1~H~~Wf Glow plug 3 Model 1055

2 Y380-12002 ~tt!.f& Gurment-conducting plate

3 Y385L I-12300 QD100C3 ~Z9Jtt!:fJt~Wf QD100C3 Starting motor unit 1

4 Y385L I-12100 2JF200 Hffi1i11tmLbttt!m 2JF200 Si sealed direct current generator 1

5 Y385T_10-12003 ~tt!mJ:j[~ Altemator support (upper)

6 GB848-85 ~lil 8-140HV Washer 8-140HV 1

7 GBff5783-2000 ~~ M8x20 Bolt M8x20

8 Y385L I-12001 ~tt!fJlj[~ Alternator support 1

9 GB848-85 ~lillO-140HV Washer 8-140HV 1

10 GBff5782-2000 ~~ MlOx80 Bolt MlOx80 1

11 GBff12732-1996 T&%* AV13x1025 (965Li) V-belt AV13-965 I

- 34-








